

TEST REPORT

REVISED

Report No. : MAN:HL:1048000744-1

DATE : 22nd February, 2019



HI TECH INTERNATIONAL

PLOT NO - 99, SECTOR -5,NH-8,IMT MANESAR
GURGAON-122050
INDIA

CONTACT PERSON : MR. MUKUL SAREEN

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	ZORBIT GEL (DRY BAG)
COLOUR	TRANSLUCENT WHITE
END USE	MOISTURE CONTROL
COMPOSITION	GEL BASED DESICCANT
BUYER	HI TECH INTERNATIONAL
COUNTRY OF DESTINATION	USA
SAMPLE RECD ON	29/01/2019
TEST PERFORMING DATE	31/01/2019 TO 01/02/2019

SUMMARY OF TEST RESULTS:

TEST REQUESTED	CONCLUSION
DRY WEIGHT LOSS TEST	SEE RESULT

TEST(S) RESULT & METHOD: PLEASE REFER TO NEXT PAGE(S)

Per Pro SGS India Pvt. Ltd.



SANDIP BHUSHAN(Asst. Manager)

Email your Test Report Related Enquiries at Feedback.HLT@sgs.com

Revision Remark: Report has been revised to perform testing after adsorption test on client's request.

This Report cancels and supersedes the Report No 1048000744 Dated 05/02/2019 issued by SGS India

JOE No. : 1948800397

4339375

Page 1 of 2

Control No.:1048501267

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/terms> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Report No. : MAN:HL:1048000744-1

DATE : 22nd February, 2019



TEST RESULTS :-

DRY WEIGHT LOSS TEST:

METHOD: As per client's specification.

TEST CONDITION: Temperature:120 ±5°C for 30 minutes in Desiccator

TEST NAME	TEST RESULT	REQUIREMENT
Dry Weight Loss Test	Weight loss is observed 0.721% (Dry weight loss (%) is calculated by conditioned sample weight divided by original sample weight, multiplied by 100).	/

Tested Item: ZORBIT GEL (DRY BAG).

Note:- Dry wet loss test has been performed after adsorption test at 60°C and 95±5% RH for 168 Hrs as per client request.



***** END OF REPORT*****

This Report cancels and supersedes the Report No 1048000744 Dated 05/02/2019 issued by SGS India

JOE No. : 1948800397

4339375

Page 2 of 2

Control No.:1048501267

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/terms> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.